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Tena rls Tubos de Acero de México, S.A.
_ Carret. México Veracruz Km 433.7 SN
. Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pgina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021730 1/6
Date / Dia: March 31, 2012
GCustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer's Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 176396/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,OCTOBER 1, 2007 BIX42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity /-Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 42.356 FT 216.053 LB 5.03 LBIFT
|60.3 X55MM 6.00/ 6.50 MTS 12.910 MTS 98.000 KG 7.43 KG/M

Specimen condition Specimen dimensions Test Y.S. UTS. Y.S/UT.S Elongation /AlargamientoJ
HeatN° { Sample N° | Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req. seleroe e e
Colada N° | Muestra N°] Ls Sc | Type] Ori Size Area Temp. |Min: 280 Min: 415 Req. Max. Lo Min. Obtj\‘ . Lo .
Tipo Tamario Seccién | ensayojMax: -- Max: -- - o i .
mm mm2 °C mpa mpa in % e e
03400 89698 B AM Ss L 19,17 X 05.79 113,45 RT 395 530 0,74 2 220 38.00] ‘ .
AM: As manufactured / Segin proceso de fabricacion Ls: Location of sample / Ubicacién de la muestra Ori: Orientation / Orientacion B g0, Specimen condition / Condicién de la probeta
B: Body / Cuerpo Max: Maximum / Maximo Regq. Max: Required maximum / Méximo requerido Ss: Strip specimen / Muestra rectangular

,.Req RequnredIRequendo o UTS Ultimate tensite strengtthesnstenua

-+ Miin: Minfitii/ Minimo

o Uitk figitudinal / Longitudinal
. Obt: Obtained / Obtenido -

|0 initial fength / Longitud inicial

. RT Room temperaturel\ emperatura ambsente - . .‘Y S: Yield strength / Fluencla

" Composifion % / Composicion %

TB ] N |Col7[Col2JCoL 3|
— 1 - [ & |100] 15
“Feat\". | Sample* [P Max | 28 120 = -6 [0]15
Colada N° | Muestra N° wvin | = - = = = — | =
030 | oooor A T ] 1| 75]04|2i9] 06
03400 | 89660 ¢ o e 75| o |217] o

Este oemﬁ&zdo se emite mediante sistema computanzado yes valldado con firma electronica.  El certificado original posee impreso el logo\

Tenans color verde. £n caso de que el poseedor del cemﬁwdo entregue.una copia, debera garanhzar la conformidad con el original haclendcse -

: responsable por cualquier uso ilegal o indebido: Cualqu«er alteracion yio falsificacion estaré su;eta ala ley ‘
, , ~ FORO3171‘

iThls cemﬁwte is lssued by a compuienzed system and ms vahd thh electronic signature. On the glnal cemﬁmte me hade—mark greert euloned

“Tenaris®is stamped incase the ownerof the, ‘onginal cemﬁ@te would release a copy of it, he must: attest is confonmty 1o the original one: takmg
upon: himselfthe. responsxbmty for any unlawful ornot allcwed use Any alteration and/or fa[slﬁcaﬁon will be subjected to the law. G
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Date / Dia: March 31, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

APl SPEC 5L,0CTOBER 1, 2007

N/A N/A 176396/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
B/X42-1.245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz
2.375 X 0.218 INCH 080 19.69 /2133 FT 42356 FT
60.3 X 5.5 MM 6.00/6.50 MTS 12.910 MTS

216.053 LB
98.000 KG

5.03 LBIFT
7.43 KG/M

Nominal Weight / Peso Nominal:

Composition % / Composicion %
X100 X 1000 X 10000
C M| Si Cr | Mo S P Ni A" Cu| Al { Sn} As] Nb] Ti { Ca B N |Col. 1
H Max | 28 {120] - [ 40| 15 ] 30 | 30 } 400] 80 400 | - - - - - - - - 6
Min - 29 | 10 = - - - - - - - - - - - - - - -
HeatN° | SampleN°]P Max | 28 | 120] - 40 | 15 ] 30 | 30 400] 80 j400| - - - - - - - - 6
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - - - - - -
03400 89700 P 18] 78| 34| 10] 06 1 8 30 0 80 | 24 6 2 0 0 14 [} 75 0

~ [col 1:sUMA Nb+v
| 2 SUMA Mo#CreNi+CusV

S HeatN®

Colada N

. P Product / Producto

;Max Maxnmum I Maxtmo

7" Var: Variation / Va

This ceruﬁcate is: nssued by a computenzed system and itis valld wnh electronic signature. Onithe: ongmal cemﬁmte the- trade-mark green colored
"Tenans is stamped In case the owner of the « ongmal cemﬁmte would release a copy of it, he mustattest its confommy to the original one takin

 Tenaris color verde. En caso de que el poseedor.det
responsable por cualquier uso ilegal o ir
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12021730

Page / Pagina:

3/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.ABEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176396/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 080 19.697/21.33 FT 42.356 FT 216.053 LB 5.03 LB/FT

60.3 X 5.5 MM 6.00/6.50 MTS 12.910 MTS 98.000 KG 7.43 KG/M

{B: Body / Cuerpo Min: Minimum / Minimo

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado
) 03400 89699 Good / Bueno

Pressure / Presion ‘Time/ Tiempo |

Unltl Umdad

Seconds “I‘,Se‘g\undos

+ Results / Resultado

2Satisfactory [ Satisfactorio

“Frhis oemﬁwte is xssued by a computenzed ‘system :and| itis vahd with electronic signature. On the: ongmal cemﬁate the :tade~mark gmen oolored
' Tenaris;is stamped ln case the owner ofthe ongmal oemﬁcate would release a copy of it, he must attest |!s confonmty to the original one takin

: Este cemﬁmdo se emite mediante sistema mmputanzadc yes vahdado con firma electronica.  El certificado original posee impreso el logo
: Tenans color verde. En caso de que el poseedor del certificado entregue una copia, deberd gamntizar la conformidad con el original hactendose .

b upon hlmself 1he responsnblllty for any unlawful ornot a!lowed use Any alteration and/or fals:f ication will be subjec(ed 1o the law.

responsable por cualquier uso ilegal o indebido. Cuajquxer alterac:én ylo falsificacion estard su;eta ala ley

FOR03171\
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Tena rls Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pagina: ) 220 88 1600 fox

CERTIFICADO DE PRUEBAS EN FABRICA 12021730 4/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. dﬁente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176396/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,OCTOBER 1, 2007 BIX42-L.245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcsi/Pz Nominal Weight / Pesc Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 42356 FT 216.053 LB 5.03 LB/FT
60.3 X 5.5 MM 6.00 / 6.50 MTS 12.910 MTS 98.000 KG 7.43 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

asrolled

Supplementary Information
informacion Suplementana

Manttactured by TenarisTamsa
- |Steel making process

: E[ednc Arc Fumace-Ladle Furnaoe~Cont| L
Fully Krlled Steel 1 ; .
| Matenal free from. Mercury oontammauon
Aot repaned by. weldmg
({Non destructrve test Satlsfactory
- lnspechon method

us Cast \g‘”lv‘!:\achine.

No reparado por soldadura
ontrol no destructrvo Satisfactorio
Metodo dei mspecaon

-‘EMI . FLVI- MPI -

API SPEC 51 OCTOBER 1, 2007,FE. 20090101/ASTM A106 1 1
| ASTM A53.10/ASME SA106,2010 :

MATERIAL DE ACUERDO A NACE MR0175-2003

{apisPeC 5L \OCTOBER 1, 2007 FE, 20090101/ASTM A os ;
|ASTM A53 10/ASME SA106.2010 /-
MATERIAL ACCORD!NG TO NACE MR0175.2003.

Este cerfificado se emite mediante sistema computanzado y.es vahdado con fima electronica.  El certificado onginal posee impreso el Iogo i
is color verde. En caso de que el poseedor del cemﬁwdo entregue una copia, debera garantrzar 1a conformidad con el original hacxendose
ble por cualquier uso ilegal o indebido: Cualquuer anerauén ylo falsificacion estard su;eta ala ley
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n Tubos de Acero de México, S.A.
en a rl s Carret. México Veracruz Km 433.7 SN
> Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Nomber/Namera: | Pege/Pégina: | (32) 220 589 1600 ax
CERTIFICADO DE PRUEBAS EN FABRICA 12021730 516
Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. dei Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:

N/A N/A 176396/01
{Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP! SPEC 5L,0CTOBER 1, 2007 . B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/P2 Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/2133 FT 42.356 FT 216.053 LB 5.03 LB/FT
|60.3 X 5.5 MM i 6.00/6.50 MTS 12.910 MTS 98.000 KG 7.43 KG/M

Supplementary Information
Informacion Suplementaria
Tamsa Ref. 225206 - - |Tamsa Ref: 225208

Heat N° Quantity Length Weight

Colada N° Cantidad Longitud Peso
(Pieces) (/) (m) (Tons)

ke 03400 2 42.36 . 12 91 e 0,098

| | : Average Tength per pipe Nommal wenght per: plpe
4 Longitud promedlo por tubo s Peso nomlnal porfubo

Esfe mﬁ:zdo se emite mediante sistema ocmputanzado y es valldado con firma electronica. £l certificado original posee impreso ef Iogo e
Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, debera garannzar la conformidad con el original hauendose
responsable por cualquier uso ilegal o indebido. Cualquler alteracion ylo falsificacion estara su;eta ala ley

k Thls cemﬁcate is xssued by a computenzed system and itis valld with electronic signature. On the ngma! oemﬁwte the: uade-mark green; oolored :
’Tenans is sfamped In case the owner: of the onglnal cemﬁmte would release a copy of it, he must attest xt§ confonmty to the original one takmg .
| upon hxmself the responsnblhty for any unlawful or: not al!owed use. Any alteration and/or falsmtztlon will be subjected (c the law.

FQR03171 o
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Nimero: (52) 229 989 1600 fax

12021730

Date / Dia: March 31, 2012

Page / Pagina:

6/6

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order tem / Orden Cliente - ftem:

Customer's Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 176396/01
Manufacturing Process / Procesc de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud:
2.375 X 0.218 INCH 080 19.69 /2133 FT
60.3 X 5.5 MM 6.00/ 6.50 MTS

Quarntity / Cantidad: 2 Pcs/Pz
42.356 FT
12.910 MTS

Nominal Weight / Peso Nominal:
5.03 LB/FT
7.43 KGIM

216.053 LB
98.000 KG

This is to certity that the product described here has been manufaciured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayade e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER _THIRD PARTY

INSPECTION-COMPANY
COMPANIA DE INSPECCION

NO APLICA
Employee Name: N/A

I This ceniﬁcate: isissued by a computerized system and itis valid with electronic signature. Onthe \orig'!na{ oerﬁﬁ-;gte'me ggade-man( greery
. {’Tenans® is stamped. ‘I case the owner of. the oﬁginé{:pgrﬁﬁéte would refease a copy of it he must attestits conformity fo the original on!
> ibility for any unfawful or ot ailowed use. Any alteration and/or-falsification will be subjected to the law.

sib

TENARIS QUALILY DEPARTMENT SIGNATURE

Ve .
QUALITY CERTIFICATION DEPT.
DEPTO. DE GERTIFICACION DE CALIDAD
Teresa M. Castella Abraham

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Ricardo Lozano Armentas s,

mﬁwdo se emite mediante’ sistema computanzado'y es validado ‘con firma electronica. El certificado original posee impreso eflogo *
Teqans color verde. £n caso-de que el poseedor del _cerﬁﬁgdo ‘entreglie una copia, debera garantizar la conformidad con el originat haciéndose.
tesponsabie por cualquier uso ilegal o indebido: Cualquier alteracion yio falsificacion estara-sujeta ala ley:.. i




